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Fracture	
	Low	trauma	in	past	5	years	

DEXA	

Steroids		
Current	corticosteroid	therapy	equivalent	to	prednisolone	

5mg	or	above	for	past	3	months		

DEXA	
	if		age	<	65	and	no	low	trauma	fractures	

If	65	or	above,	or	prior	low	trauma	fracture,	treat	for	duration	
of	steroid	therapy	without	need	for	DEXA	

Other	Risk	Factors	
Risk	factors	other	than	low	trauma	fracture	or	steroid	use	

Qfracture	10%	or	>	=	DEXA	

Qfracture		<	10%	=	No	DEXA		
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Teriparatide	20micrograms	
subcutaneously	daily

2	years	or	Romosozumab	
210mg	monthly	1	year

Subcutaneous	Denosumab	60mg	every	
6	months	long	term	or	

Intravenous	Zoledronic	Acid	5mg	infusion	
per year for	3	years.

Oral	Ibandronate	150mg	per	month,	Oral	Raloxifene	60mg	per	
day.

Oral	Alendronic	Acid	70mg	or	Risedronate	35mg	per	week,	HRT	postmenopausal	
woman	<	age	60	years.

	 Specialist	prescription	only		via	
Osteoporosis	Clinic	

	 1st	line	parenteral	treatment	via	
osteoporosis	clinic	

	 2nd	line	oral	treatment	
	 1st	line	oral	treatment	

Aim	for	dietary	sources	if	possible,	supplements	required	if	
• Biochemical	insufficiency	
• Dietary	deficiency	unable	to	be	improved	
• High	dose	steroid	
• Frailty	where	may	have	reduced	absorption	

Adcal	D3	2	caplets	or	1	tablet	twice	a	day	
The	iCal	D3	1	tablet	per	day	

	

Loading	dose	(see	guideline	on	HIPPO)–	
Stexerol	D3	2	x	25,000	units	per	week	or	
Invita	D3	50,000	unit	drops	(	2x	25,000	unit	vials)	per	week	
for	6	weeks	
Maintenance	after	loading	for	deficiency	or		without	
loading	for	insufficiency–	
Colecalciferol	D3	1000	–	2000	units	per	day	(otc)	
Stexerol	D3	1000	units	per	day	or	25,000	units	per	month	
Invita	D3	25,000	unit	drops		(1	vial)	per	month	

	

Colour	Code	 Calcium	&	Vitamin	D	 Vitamin	D	Deficiency	(<25	mmol/l)	


